Ihi Mini Excavator 15j Parts Catalog
Full download: http://manual place.com/download/ihi-mini-excavator-15j-parts-catal og/

MEMO

Thisisthe cut pages sample. Download all 206 page(s) at: M anual Place.com



http://manualplace.com/product/ihi-mini-excavator-15j-parts-catalog/

PARTS CATALOG

15J
MINI ENGAVATOR

EEEEEEEE AS005001~

IHI

I0) | | B3R RL

IHI Construction Machinery Limited

PUB.No.5




THI 15J

INDEX = N
DESCRIPTION e R SHEET No. |PAGE
LOWER MACHINE ; i 2
LOWER MACHINE ASS'Y T BB 1-1 []| =
CRAWLER SHOE ASS'Y yo—35 va—Hli 1-2 []| 4
CRAWLER SHOE ADJ. DEVICE syo—35 va-FEE 1-3 [ ]| s
FRONT IDLER ASS'Y Jayh 74 KK 1-4 [ ]| 8
LOWER ROLLER ASS'Y D7— o—SHr 1-5 [ ]| 10
LOWER TRACTION HYD. PIPING THEITIERE 1-6 [ ]| 12
TURNTABLE ; Sy—vFr—TI;
TURNTABLE & G — 57— T VREEERT Y ¥ o4 2-1 [ ]| 16
SWING BEARING ASS'Y
SWING DRIVE DEVICE ; HEEIBEEN SR E
SWING DRIVE DEVICE BEEIBREY R 3- 1 []] 20
HYDRAULIC PIPING ; HERE ;
RETURN & SUCTION PIPING ASS'Y )5 — Y RY Y Y 2 VEUEHL 4a- 1 [ ]| 24
SWING & TRACTION PIPING ASS'Y BEEIRE TR AL 4a-2 []| 26
PUMP DISCHARGE & A L TR 4- 3 [ ]| 28
BOOM SWING PIPING ASS'Y PAYNE S P Wi A
CONTROL PIPING ASS'Y IR E AT 4- 4 [ ]| a0
CONTROL PIPING ASS'Y BRI (A~DRA-B-GYE)|  4- 4 34
(A~D & A+B-G CHANGE)
CONTROL PIPING ASS'Y BIERCEHTL (Y a— b L/S—R)) 4- 4 36-2
(FOR SHORT LEVER)
— 1 —
[ ] ° [ ] L3
IHI Construction Machinery Limited REV No®



ITHI 15J

INDE X = X
DESCRIPTION & o SHEET No. |PAGE
HYDRAULIC INSTRUMENT ; RS
TRACTION MOTOR ASS'Y EITE— 4L 5- 1 [ ]| 38
TRACTION MOTOR ASS'Y EfTE— S 5- 1A [ ]| 41-1
SWING MOTOR ASS'Y BelElE — & 5T 5- 2 [ ]| 42
SWING MOTOR ASS'Y e — 4 437 5— 2a []| 44-2
ROTARY JOINT ASS'Y B-gY Yady ML 5-3 [ ]| 46
CONTROL VALVE ASS'Y v ba—L SLTHL 5— 4 []| 48
REMOTE CONTROL VALVE ASS'Y yEay SVTHELT 5-5 [ ]| 52
REMOTE CONTROL VALVE ASS'Y YEIY SLTHNL (A, BYHR 5- 5 54
(A, B CHANGE)
REMOTE CONTROL VALVE ASS'Y yEay SLTHLT 5- 5 55-3
(FOR SHORT LEVER) (va—h Lo—f)
BLOCK VALVE ASS'Y Tovy sLTHIL 5-6 [ ]| 56
HYDRAULIC OIL TANK ASS'Y VeBhiess 2 HS 5— 7 [ ]| =8
OIL PUMP ASS'Y AAN A TR 5-8 []| o
GEAR PUMP ASS'Y Fr— KU THY 5-9 [ ]| ez
BOOM CYLINDER ASS'Y T—L vy S 5-10 []| 64
ARM CYLINDER ASS'Y VYN IZ iibvd 5-11 [ ]| 66
BUCKET CYLINDER ASS'Y AR 24 A 5-12 [ ]| es8
BOOM SWING CYLINDER ASS'Y PEVNS SEZARTRZ ¢ b 5-13 [ ]| 70
BLADE CYLINDER ASS'Y BEHAR > ) > #4AST 5-14 [ ]| 72
MULTIPLE VALVE ASS'Y < VF 2UVTHIL (A~DYNEA) 5-15 [ ]| 74
(A~D CHANGE)
MULTIPLE VALVE ASS'Y < VF VTR 5-15 76
(A-B-G CHANGE) (A - B - GUIHH)
MANIFOLD ASS'Y < = — ) FHST 5-16 [ ]| 76-2
OPERATING CONTROLS ; EIRIRFRIR ;
CONTROL LEVER ASS'Y avho—b LS—Hi 6— 1 [ ]| 78
TRACTION LEVER ASS'Y 47 LS —H3L (HUTTER ) 6- 1 81-1
(FOR HUTTER)
BLADE & BOOM SWING PR 7~ 5 A1 VY 6- 2 [ ]| 82
CONTROL ASS'Y SAN-R ihvd
BLADE & BOOM SWING s N 6- 2 85-1
CONTROL ASS’Y (FOR HUTTER) 3 ha -l (HUTTERF)
ENGINE CONTROLS ASS'Y TYYY 3vbo—UAL 6- 3 [ ]| 86
LEVER LOCK ASS'Y L= oy Z#r 6- 4 [ ]| ss8
(FOR TERRAMITE)
CONTROL BOX ASS'Y (FOR HUTTER) | 2> bhm—)l #vy 2 ZHi 6- 5 [ ]| 88-2
(HUTTER )
—_ 2 —
IHI Construction Machinery Limited REV No.®)



THI 15J

INDEX = R
DESCRIPTION % Fir SHEET No. |PAGE
POWER UNIT ; ND— 2=y b
ENGINE & ACCESSORIES IUVYRT V&Y 7- 1 []] o0
AIR CLEANER & MUFFLER ASS'Y I7— 7Y —FR<7 I -2 []| o4
OIL PUMP DRIVE DEVICE AN A TR 7-3 [ ]| 96
FUEL TANK & PIPING ASS'Y HRELS > o RBCEAL 7- 4 [ ]| o8
FUEL TANK & PIPING ASS'Y Rty > o BRI 7- 4 100
(W,/WATER SEDIMENTER) (V=5 F4 AV
CAB & RELATED PARTS ; * v TRAMRERS
COVER ASS'Y 773 —HA3T 8- 1 [ ]| 104
NOISE ABSORBENT ASS'Y WAL 8- 2 [ ]| 108
CANOPY ASS'Y F v/ EHATL 8- 3 [ ]| 110
CANOPY ASS'Y (FOR TOPS) F v J EMISL (TOPS ) 8- 3 111-1
OPERATOR SEAT & ARV—%  v— KhEEa v 2 #r 8- 4 [ ]| 112
| SWING LOCK ASS'Y
OPERATOR SEAT & ARV=%  v— FKhEEE v 2 {3 8- 4 113-1
SWING LOCK ASS'Y (FOR HUTTER) (HUTTER f))
NAME PLATE ASS'Y J—b FL— ML 8- 5 [ ]| 114
NAME PLATE ASSY (FOR EXPORT) | &—A4 7L— MY HithA) 8- 5 116
NAME PLATE ASSY (FOR HUTTER) | *—4 7L— bz (HUTTERF) 8- 5 116-2
ELECTRIC SYSTEM ; BRI
ELECTRIC SYSTEM B 9- 1 [ ]| 118
ELECTRIC SYSTEM (FOR HUTTER) BLFH (HUTTER ) 9- 1 119-3
INSTRUMENT PANEL ASS'Y FHERAiNT 9- 2 []| 120
TOOLS & ACCESSORIES ; IEXRME®R ;
TOOLS & ACCESSORIES TRKHIESR 10- 1 [ ]| 124
—_ 3 —
o ° (] °
IHI Construction Machinery Limited REV No @



IHI 15J

I N D E X = X
DESCRIPTION % ) SHEET No. |PAGE
HOE ATTACHMENT ; K= T7H9FAVE;
HOE ATTACHMENT ASS'Y A= THyFA Y ML 11-1 [ ]| 128
BOOM SWING ASS'Y T—b AL VIR 11-2 [ ]| 132
HOE BUCKET ASS'Y R— Ny MY 11-3 [ ]| 134
HOE ATTACHMENT PIPING ASS'Y f— THyFA Y MBI 11-4 [ ]| 136
BLADE ATTACHMENT ; BER7E v FAVD
BLADE ATTACHMENT ASS'Y BRI L YA 12- 1 [ ]| 140
BLADE PIPING ASS'Y BE-E AR AT 12- 2 [ ]| 142
OPTION SPECIFICATION ; FERlLER
SPARE PORT PIPING ASS'Y TR — NECEAL 15— 1 [ ]| 146
SPARE PORT PIPING ASS'Y il R — NCEALL 15— 1A [ || 149-1
SPARE PORT CONTROL ASS'Y FiliH— b 3 ho— LT 15- 2 [ ]| 150
SPARE PORT CONTROL ASS'Y FAfAH— b 3> b e— UL 15— 2 151-1
(FOR HUTTER) (HUTTER )
POWER PORT PIPING ASS'Y /g — - MEEEM 15- 3 [ ]| 152
PARTS INDEX ; BRBESIRRSI ;
ENGINE PARTS CATALOG ; IVTy K=Y hEoy;
—_ 4 -
o ° ° (]
IHI Construction Machinery Limited REV No®)



SECTION 1

LOWER MACHINE

T &B B

=M= FE

EHEARINSRL

IHI Construction Machinery Limited

-1 -



e —————— e — —— — — —— ——

For Steel Shoe
Serial No. AS005483~

~—_——_——e—— e ———

——— —————————e————ee— —

T EBHHA L
LOWER MACHINE ASS'Y

IHI

MODEL 15J

REV No.

SHEET No. 1 —1




RS @ & & 5 & o 2 o B|EmHE & HA % B fii E
KEY No.| PART No. DESCRIPTTION Q'TY|CHAN., SERIAL No. REMARKS
TERH AR L
0 x5301 006 00 | Lower Machine Ass'y 1 AS005001~
sa—3 Ya-—fir
0-1 x5301 005 00 | Shoe Ass'y, Crawler (Rubber) 1 AS005001~
Ja—35 Ya—#ixr
0-2 x5301 007 00 | Shoe Ass'y, Crawler (Steel) 1 AS005001~
IL ua—35 Ya-—
1 0653 569 UA | *Shoe, Rubber Crawler 2 <« AS005001~AS005415
Ib JBOa—5 Ya— O
0653 759 UA | *Shoe, Rubber Crawler 2 — AS005416~
su—35 Ya—ir
1-1 #0653 567 UA | xShoe Ass'y, Crawler (Steel) 2 | AS005001~ * *x * Sh. No. 1 -2
su—35 Ya—#r x
#0653 754 UA | xShoe Ass'y, Crawler (Steel) 2 — * % ¥~ Sh. No. 1 -2
ay— 7Ub—AL4A
2 /4200 656 00 * Frame, Lower 1 <« AS005001~AS005483
ny— 7Jb—A4 O
A4200 679 00 * Frame, Lower (For Rubber Shoe) 1 — AS005484~
oJ— JU—L
2-1 A4200 679 01 *Frame, Lower (For Steel Shoe) 1 AS005484~
Ya— A4 K (R
2-2 4475 674 00 * % Guide, Shoe (R.H.) 2 AS005484~
Va— HAK (&)
2-3 4475 675 00 | * *Guide, Shoe (L.H.) 2 AS005484~
FN— ()
3 4464 246 00 *Cover (RH.) 1 AS005001~
SRR
4 4006 119 02 * Washer, Flat 6 AS005001~
BANEAR)L b (LW, 418D
5 0520 100 20 * Bolt, Treatment (W, L.W) 6 AS005001~ M10 x 20 P=1.25
FN— (%)
6 4464 247 00 * Cover (L.H.) 1 AS005001~
ANV VN
7 0462 100 25 * Bolt, Socket Head 32 AS005001~ M10 x 25
saity b
8 0910 950 09 * Grommet 2 AS005001~AS005093
Ya— HAFKN
9 4475 616 00 * Guide, Shoe 4 AS005001~
EITE—FHL
10 #0757 617 UA | *Motor Ass'y Traction 2 <« AS005001~AS005243 [Sh. No. 5 -1
EITE— YL X
#0757 629 UA | xMotor Ass'y Traction 2 — AS005244~ Sh. No. 5 - 1A
K547 XTabrvhb
11 4234 543 00 * Sprocket, Drive 2 AS005001~
12 0595 100 00 * Washer, Treatment 8 AS005001~ M10
ARV b
13 0513 100 20 *x Bolt, Treatment 8 AS005001~ M10 x 20
757
14 0690 201 11 * Plug 12 AS005001~AS005063
Ty HN—
15 4463 804 00 * Cover, Under 1 AS005001~
BIIRARIL b (LWA)
16 0519 080 12 *Bolt Treatment (W,/L.W) 4 AS005001~ M8 x 12
o7— o—JfL
17 #5300 853 00 | *Roller Ass'y, Lower 6 AS005001~ Sh. No. 1 -5
ENIRER G
18 0595 120 00 * Washer, Treatment 12 AS005001~ M12
BULHAIL b
19 0475 120 25 * Bolt, Treatment 12 AS005001~ M12 x 25
Ya— HAFK
20 4475 627 00 * Guide, Shoe 4 AS005001~AS005063
21 0595 120 00 * Washer, Treatment 12 AS005001~AS005063 [M12
ESLEEARIL b
22 0475 120 25 * Bolt, Treatment 12 AS005001~AS005063 |M12 x 25
N OTE

IHI

MODEL 15J

T ARSI

LOWER MACHINE ASS'Y

_3__

REV No.
SHEET No. 1—1

®




y0—-5 Ya—#AlI

IHI




REES 8 & & 5 Y i % OB B\EHME & H 5 B fi £
KEY No.| PART No. DESCRIPTTION Q' TY|CHAN. SERIAL No. REMARKS
Ja—3 va “}fiﬁl‘[
0 0653 567 UA | Shoe Ass'y, Crawler (2) <« AS005001~ % % x W =230
Ja—3 ¥a—Hr X
0653 754 UA | Shoe Ass'y, Crawler ) —! * Xk~ W =230
Nows Ya— arvFYy—»
1 0653 567 92 * Complete, Track Shoe 32 | AS005001~ * * x
NSvsy Ya— avFY—4, X
0653 754 92 * Complete, Track Shoe 32 — * %k %~
Ty
2 0653 567 06 % % Bushing 1 AS005001~
rNowvs EY
3 0653 567 07 *Pin, Track 32 AS005001~
TRy Ev
4 0653 567 08 | *Pin, Master 1 AS005001~
vy Ev
5 0653 567 09 *Pin, Lock 1 AS005001~
RRY Va— aAVTY—}h
6 0653 567 93 * Complete, Master Shoe 1 <« AS005001~ % * %
TRAY Ya— aAVTY—} X
0653 754 93 * Complete, Master Shoe 1 — X % X~
Ty
7 0653 567 06 % % Bushing 1 AS005001~
& =
N OTE

IHI

MODEL 15J

J0—5 La—#f3T
CRAWLER SHOE ASS'Y

._.5...

REV No. @

SHEET No.1—2




IHI y0-35 Ya—REERE

CRAWLER SHOE ADJ. DEVICE REV No. @
MODEL 15J - 6— SHEET No.1-—3




RbES| & & & 5 & o 2 P |8 BB & H 5§ 0# fi £
KEY No.| PART No DESCRIPTTION Q'TY|CHAN., SERIAL No. REMARKS
Ju—35 va—PEB%E
0 x5300 702 00 | Adj. Device, Crawler Shoe 2 AS005001~ % * *
Ja—3 va “%%%E
x 5301 236 00 | Adj. Device, Crawler Shoe 2 * % X~
EUEEARIL b
1 0513 120 40 * Bolt, Treatment 2 AS005001~ M12 x 40
=/ A Ve
2 4401 446 00 *Plate, Lock 1 AS005001~
VAR
3 4401 444 00 * Plate 1 AS005001~
PAZEE
4 4401 445 00 * Plate 1 < AS005001~ * *x *
AR O
4403 581 00 * Plate 1 — * % X~
BT ERE
5 0595 100 00 * Washer, Treatment 4 AS005001~ M10
AL b
6 0513 100 30 * Bolt, Treatment 4 AS005001~ M10 x 30
2Ty T
7 4170 214 00 * Spring 1 AS005001~
TY—2 Yy
8 4514 521 00 * Cylinder, Grease 1 AS005001~
NORRIZ/
9 0760 710 32 *Ring, “O" 1 AS005001~ P30 - 90B
Ny s T7vT Yoo
10 0762 120 32 *Ring, Back-up 1 AS005001~ P30 -T2
FAN =
11 0761 141 22 * Seal, Oil 1 AS005001~
ER Y
12 4515 516 00 * Piston 1 <~ AS005001~ * *x *
EX b X
4515 534 00 * Piston 1 e * % %~
Sy F v
13 4560 004 00 * Packing, Copper 1 AS005001~ % *x *x
Frvd NVT
14 4140 000 00 * Valve, Check 1 < AS005001~ * *x %
Fryvs NIVT X
0753 265 UA | *Valve, Check 1 — X k k ~
Y= =y TN
15 0728 111 15 * Nipple, Grease 1 <« AS005001~AS005343 |PT1,/8
JY—2 =yl O
0728 111 14 * Nipple, Grease 1 - AS005344~ * * * PT1/8
& =
N OTE
IHI HO—5 Ua2-WEREE 1

MODEL 15J

CRAWLER SHOE ADJ. DEVICE

-7 —

REV No. @

SHEET No.1—3




IHI

HHHHHHHH




RHES| 88 & & 5 i o 2 wO|¥ EBE\REMHE B H 5 B # £
KEY No.|] PART No. DESCRIPTTION Q'TY|CHAN., SERIAL No. REMARKS
7arvh FTAKRNSHI (T4 Ya—H)
0 5300 874 00 | Idler Ass'y, Front (For Rubber Shoe) 2 < | AS005001~AS005453
Jarvh TARSHMI (T4 Ya—H) O
5301 167 00 | Idler Ass'y, Front (For Rubber Shoe) 2 — AS005454~
Jovbh TA KT @ 2—F)
0-1 5300 873 00 | Idler Ass'y, Front (For Steel Shoe) 2 <~ AS005001~AS005453
Javh F7ARSHMT &2 a—H) O
5301 138 00 | Idler Ass'y, Front (For Steel Shoe) 2 — AS005454~
27y v Er
1 0494 609 45 *Pin, Spring 2 AS005001~ @ 6 % 45
7Yy Javy
2 4420 613 00 | *Block, Bearing 2 AS005001~
AN =
3 0761 731 20 * Seal, Oil 2 <« AS005001~AS005453
AN = X
0761 730 12 | *Seal, Oil 2 — | AS005454~
2Fy T YT
4 0493 500 55 | *Ring, Snap 2 <— | AS005001~AS005453 | ¢ 55
AFwT Yy X
0493 500 62 | *Ring, Snap 2 —! | AS005454~ ¢ 62
A=l X7Yvy
5 0630 600 60 | *Bearing, Ball 2 <o | AS005001~AS005453 | # 6006
K= X7y oo x
0630 620 60 | *Bearing, Ball 2 — AS005454~ # 6206
Jark TAKNS (TH va—fD
6 4236 550 00 *Idler, Front (For Rubber Shoe) 1 <« AS005001~AS005453
Jarhk TARS (L va—HD) X
4236 568 00 *Idler, Front (For Rubber Shoe) 1 — AS005454~
Jaryhk TAKRS @ra—H)
6—-1 4236 551 00 *Idler, Front (For Steel Shoe) 1 <« AS005001~AS005453
Jarh FAKRNS $ya—H) X
4236 565 00 xIdler, Front (For Steel Shoe) 1 — AS005454~
NAXKN TS5
7 0710 201 01 *Plug, Socket Head 1 AS005001~ PT1,8
TA4KZ Y%7 b
8 4220 673 00 | * Shaft, Idler 1 < | AS005001~AS005453
TAKS Y¥7 b X
4220 717 00 | * Shaft, Idler 1 — | AS005454~
& E
N OTE

IHI

MODEL 15J

JoOovhbh 74 NI
FRONT IDLER ASS'Y
— 9 —_

REV No. @

SHEET No. 1— 4




IHI —

LOWER ROLLER ASS'Y REV No. @
MODEL 15J -10— SHEET No.1—5




RHES| & & & 5§ & 5 e OB B\EHRE B B 5 8 fi E
KEY No.| PART No. DESCRIPTTION Q'TY|CHAN., SERIAL No. REMARKS
ov— o—Jf
0 5300 853 00 | Roller Ass'y, Lower (6) AS005001~
AN =L
1 0761 732 50 * Seal, Oil 2 AS005001~
2FvT Yy
2 0493 500 47 *Ring, Snap 2 AS005001~ ¢ 47
X7y vy
3 0630 600 50 * Bearing 2 AS005001~ # 6005
ovy— o—3J
4 %4031 314 00 * Roller, Lower 1 AS005001~ 5300 853 00
¥ 7 b
5 4220 579 00 * Shaft 1 AS005001~
7355
6 0710 201 01 * Plug 1 AS005001~ ST-PA-1/8
SRRV b
7 0475 120 25 | Bolt, Treatment @) AS005001~ M12 x 25
BNIERE G
8 0595 120 00 Washer, Treatment 2 AS005001~ Mi12
N OTE

IHI

MODEL 15J

O9— O—S#E3L

LOWER ROLLER ASS'Y

REV No. <::>

SHEET No.1— 5




o — e — e ———

(
|
|
I
I
I
I
|
\

For Hutter )

N —_—— e —_——_— ——

LOWER TRACTION PIPING ASS'Y REV No. @
MODEL 15J —-12- SHEET No.1— 6




RHEES| B &% & 5 i 5 2 RO BERE B OB 5 B 1] %z
KEY No.| PART No. DESCRIPTTION Q'TY|CHAN., SERIAL No. REMARKS
TEEITRL BN
0 x5352 722 00 | Piping Ass'y, Lower Traction 1 AS005001~
TEBREFTRCE #ANL
0-1 xF340 353 00 | Piping Ass'y, Lower Traction 1 AS005725~ For Hutter
o—%1 TaAd v MY
1 #0755 843 UA | xJoint Ass'y, Rotary 1 AS005001~ Sh. No. 5-3
TR
2 0712 310 50 | *Elbow 4 AS005001~
R — 2L
3 4070 089 40 | *Hose Ass'y 2 AS005001~ 2 =180
R — 2T
4 4070 089 24 | *xHose Ass'y 2 AS005001~ 2 =700
IR b
5 0513 080 25 * Bolt, Treatment 4 AS005001~ M8 x 25
INREES
6 0590 080 00 | *Washer, Lock 4 AS005001~ M8
2SS v b
7 0529 080 00 | *Nut, Treatment 4 AS005001~ M8
BN b
8 0513 120 30 | *Bolt, Treatment 2 AS005001~ M12 x 30
EALERA )L b
8-1 0513 120 40 * Bolt, Treatment (For Hutter) 2 AS005725~ M12 x 40
IS4
9 0590 120 00 *x Washer, Lock 2 AS005001~ M12
AT —
10 4260 249 00 * Stay 1 AS005001~
AT —
10-1 D260 102 00 | *Stay (For Hutter) 1 AS005725~
K= A=
11 4070 396 03 | *Cover, Hose 2 AS005001~ 2 =290
Ty
12 0713 700 02 | * Adapter 4 AS005001~
‘0" vy
13 0760 710 12 *Ring, “O0" 4 AS005001~ P11 - 90B
N OTE
I H I TR TR 1

MODEL 15J

LOWER TRACTION PIPING ASS'Y

REV No. @

SHEET No.1— 6




Ihi Mini Excavator 15j Parts Catalog
Full download: http://manual place.com/download/ihi-mini-excavator-15j-parts-catal og/

SECTION 2

TURNTABLE

g—5F—"TIb

o) | | BEHARINSEL

IHI Construction Machinery Limited

-15 —
Thisisthe cut pages sample. Download all 206 page(s) at: M anual Place.com



http://manualplace.com/product/ihi-mini-excavator-15j-parts-catalog/

